
 
 

Version 8.0 Revised November 05, 2021 

Drinking Water Quality Management System

Document: Document No: 
Operational Plan for the Sydenham Drinking Water System W-OP-03 

Operational Plan 
for the 

Prepared by Utilities Kingston 
(1425445 Ontario Limited) 

for 
The Township of South Frontenac 

Approval 

PAGE 1 OF 28 

 

 



Utilities Kingston Drinking Water Quality Management System 
Document: Document No: 
Operational Plan for the Sydenham Drinking Water System W-OP-03 

 

Version 8.0 Revised November 05, 2021 

Table of Contents 
Approval ........................................................................................................................................................ 1 
[...]
documents which must be revised to reflect current conditions, records provide historical evidence and 
must not be changed. They include log books, laboratory test results, water quality data, system 
performance data, completed operation and maintenance forms, photographs, audio/video recordings, 
and “As Built”/record drawings.   

The Records Control Procedure – W-G-02 describes the methods used to ensure that records are 
sufficiently maintained to demonstrate compliance with legislative, regulatory, and Drinking Water 
Quality Management Standard requirements, Drinking Water QMS requirements and to provide 
historical information that is accessible for operational and planning purposes. 

PAGE 8 OF 28 



Utilities Kingston Drinking Water Quality Management System 
Document: Document No: 
Operational Plan for the Sydenham Drinking Water System  W-OP-03 

 

Version 8.0 Revised November 05, 2021 

6. Drinking Water System Description 

6.1 General 
The Sydenham Drinking Water System, owned by the Township of South Frontenac and operated by 
Utilities Kingston, provides safe drinking water to the Village of Sydenham. The system is comprised 
of a Class 2 water treatment plant supplying water to a Class 1 distribution system which includes one 
elevated storage tank. 

6.2 Source Water Overview 
The source of water treated by this water treatment facility is Sydenham Lake. The intake is located 
128m east of the treatment plant, at approximately 6m of water depth. 

The tributary water sources to Sydenham Lake are granite based to the north and limestone based to 
the south, resulting in a unique raw water chemistry for treatment.  

The raw water drawn from this location is slightly elevated in dissolved solids, organic carbon and 
alkalinity. The water is slightly basic and marginally hard with an average hardness of 134 mg/l as 
CaCo3. Seasonal changes and wind direction can greatly affect raw water turbidities which can range 
from 0.3 to 10 NTU. 

Seasonal raw water temperature fluctuations are significant. Raw water temperatures at the Sydenham 
Water Treatment Plant have ranged from as low as 1 degree Celsius in the winter months to as high 
as 22 degrees Celsius in the summer months. 

Chemical, physical and bacteriological raw water quality data indicates a raw water source of good 
quality.  

6.2.1 Events 
Seasonal changes in raw water quality during the spring thaw can cause an increase in organic loading 
within Sydenham Lake. This event typically referred to as the spring runoff, can last a few days or even 
weeks depending on weather and temperature.  

Summer and fall water quality can also fluctuate due to algae growth, wind direction and strength, and 
recreational traffic resulting in elevated water turbidities. Operators must be prepared to make 
appropriate process adjustments to treat the elevated turbidities during these events. 

Changes in water temperature will also impact treatment process performance (coagulation and 
disinfection). Optimal treatment requires timely adjustments to treatment chemical dosages in 
response to temperature fluctuations.   

6.2.2 Threats 
Sydenham Lake is subject to seasonal recreation traffic and indirect discharges from agricultural runoff 
which are potential sources of contamination. While the risk of source water contamination is ever 
present the immediate risk of contamination of the drinking water system as a result is considered to 
be minimal due to the following factors: 

• Ongoing monitoring of raw water quality 
• Continuously monitored water treatment processes 

The potential for toxin producing cyanobacteria algae blooms is present in lakes with high phosphorus 
and nitrogen levels and warming water temperatures that can increase their frequency and size. As a 
result, a Harmful Algal Bloom monitoring, reporting, and sampling plan has been implemented.  
 

PAGE 9 OF 28 



Utilities Kingston Drinking Water Quality Management System 
Document: Document No: 
Operational Plan for the Sydenham Drinking Water System W-OP-03 

 

Version 8.0 Revised November 05, 2021 

6.2.3 Intake Protection Zones 
The Cataraqui Source Protection Plan has identified Intake Protection Zones for the Sydenham Water 
Treatment Plant. An intake protection zone (IPZ) shows where surface water is coming from to supply 
a municipal intake at a water treatment plant and how fast it is travelling toward the intake. The size 
and shape of each zone represents either a set distance around the intake, or the length of time water 
that could be carrying a contaminant would take to reach the intake over land or water: IPZ 1 is a set 
area, generally a one-kilometre radius around the intake; IPZ 2 is defined by the movement of water 
and is sized to encompass a two-hour time of travel for a contaminant to reach the intake; IPZ 3 is an 
area of special interest. For the Sydenham intake, IPZ 3 is defined based on the lakes and streams 
that contribute water to the intake. The Intake Protection Zones are shown in Figure 1 – Intake 
Protection Zones. 

6.2.4 Operational Challenges 
Raw water drawn from Sydenham Lake is generally low in bacteriological contamination and turbidity. 
During seasonal turbidity and temperature fluctuations as well as during spring runoff, operational 
changes are required to maintain optimal coagulant dosages to ensure adequate turbidity removal 
while also maintaining filter performance and minimizing aluminum residual carryover. 

Operational challenges during seasonal events may require deviations from normal operations. With 
these seasonal events, the operator may be required to increase the frequency and/or duration of filter 
backwashes to reduce filter clogging. 

6.3 Multiple Barrier Approach 
A multiple barrier approach to preventing drinking water contamination is employed by Utilities 
Kingston to ensure that drinking water supplied by the system is both safe and of high quality. Barriers 
employed within the supply system include source water treatment by chemically assisted filtration, 
primary disinfection through UV light application and chlorination, secondary disinfection through 
chlorination, continuous monitoring and automated control of treatment processes and distribution 
system facilities, and the utilization of system redundancies and standby equipment. 

6.4 Critical Upstream and Downstream Processes 
Utilities Kingston does not currently rely upon any critical processes upstream or downstream of the 
Sydenham Drinking Water System to ensure the provision of safe drinking water. 

6.5 Connections to Other Drinking Water Systems 
The Sydenham Drinking Water System is not connected to any other drinking water system. 

PAGE 10 OF 28 



Utilities Kingston Drinking Water Quality Management System 
Document: Document No: 
Operational Plan for the Sydenham Drinking Water System  W-OP-03 

 

Version 8.0 Revised November 05, 2021 

6.5.1 Figure 1 – Intake Protection Zones 
 

 

 

PAGE 11 OF 28 



Utilities Kingston Drinking Water Quality Management System 
Document: Document No: 
Operational Plan for the Sydenham Drinking Water System W-OP-03 

 

Version 8.0 Revised November 05, 2021 

This page left blank by design

PAGE 12 OF 28 



Utilities Kingston Drinking Water Quality Management System 
Document: Document No: 
Operational Plan for the Sydenham Drinking Water System  W-OP-03 

 

Version 8.0 Revised November 05, 2021 

6.6 Water Treatment Facility 

6.6.1 Sydenham Water Treatment Plant 
Drinking water is supplied to the distribution system by the Sydenham Water Treatment Plant which is 
a Class 2 water treatment facility with a rated capacity of 1,290m3/day. The water treatment plant is 
located at 4410 Point Road. Figure 2 – Sydenham Water Treatment Plant Process Flow Diagram 
provides a graphic representation of the water treatment process. 

6.6.1.1 Raw Water Source 
The source of water treated by this water treatment facility is Sydenham Lake. The intake is located 
128m east of the treatment plant, at approximately 6m of water depth. Water flows by gravity from the 
lake through a 400mm intake pipe to the low lift pumping well. 

6.6.1.2 Zebra Mussel Control 
Chloraminated (treated) water is conveyed through a 25mm polyethylene tube installed inside the 
intake pipe and injected through a diffuser at the raw water intake for zebra mussel control.   

6.6.1.3 Screening 
Two stationary screens located in the low lift pumping well remove objects such as weeds, fish, sticks, 
and other debris from the water.  

6.6.1.4 Low Lift Pumping  
Three submersible low lift pumps (two duty pumps and one standby pump) lift water from the low lift 
pumping well to the process building through the low lift discharge header. The flow rate of raw water 
pumped through the low lift discharge header is continuously monitored 

6.6.1.5 Pre-Chlorination 
While not typically practiced, a Sodium Hypochlorite application point in the low lift discharge header 
allows for pre-filtration disinfection. 

6.6.1.6 Coagulation / Flocculation 
A liquid coagulant, Polyaluminum Chloride (PACl), is added to the raw water in the low lift discharge 
header as it enters the process building just prior to passing through the in-line static mixer. PACl 
promotes flocculation (the clumping together of very fine particles and their subsequent grouping to 
form larger particles).  The formation of these ‘floc’ masses improves the plant’s filtration process. 
Water flows through the static mixer in a spiral motion ensuring proper mixing of the PACl with the 
water for effective flocculation. 

6.6.1.7 Filtration 
Water flows from the static mixer to three pressure filtration tanks containing a ceramic filtration media. 
The filters remove particulate impurities from the water. Water flows through the filters into two baffled 
contact tanks. 

Filters are backwashed at a minimum of every 48 hours to remove the particulates they have collected. 
Clean water from the clear well (high lift pump chamber) is pumped backwards through the filters, and 
the filters are agitated by air scouring the filter media to break up any large particles. 

6.6.1.8 GAC Contactors 
During periods of high dissolved organic content in the source water, filter effluent water is directed to 
two pressure filtration tanks containing granular activated carbon (GAC). The GAC contactors assist 

PAGE 13 OF 28 



Utilities Kingston Drinking Water Quality Management System 
Document: Document No: 
Operational Plan for the Sydenham Drinking Water System W-OP-03 

 

Version 8.0 Revised November 05, 2021 

in the removal of dissolved organics which react with chlorine to produce chlorination byproducts. The 
GAC contactors are periodically backwashed to remove the particulates they have collected.  

6.6.1.9 Process Waste Management 
Effluent water from the backwash process is directed to a backwash storage tank for further settling. 
The supernatant (the clear water at the top of the tank after settling) is directed back to Sydenham 
Lake and the settled sludge is mechanically removed and sent for further treatment.  

6.6.1.10 Primary Disinfection  
Primary disinfection of the filtered water is achieved via UV light and free chlorine residual. 2 UV 
reactors (duty/standby) each using 12 low pressure high output lamps, provide the UV light disinfection. 
Free chlorine disinfection follows the UV process with the use of two chemical metering pumps 
(duty/standby) which provide sodium hypochlorite to an application point downstream of the UV 
reactors at the entrance to the detention piping. Diversion to waste valves, located upstream of the 
treated water reservoirs, operate automatically to divert water to the process waste tanks at process 
start up and whenever residual or log removal targets are not met.  

6.6.1.11 Secondary Disinfection 
Secondary disinfection is the maintenance of a disinfectant residual throughout the distribution system 
which is achieved with chloramines. Following the free chlorine disinfection process, ammonium 
sulphate is added with the use of two chemical metering pumps (duty/standby), at an approximate rate 
of 4:1 ratio (chlorine/ammonia), to react with the free chlorine residual to form chloramines. The 
application dosages of sodium hypochlorite and ammonium sulphate is adjusted to produce a sufficient 
in plant combined chlorine residual to ensure that minimum residuals are maintained in the distribution 
system. 

6.6.1.12 High Lift Pumping 
Water from the clearwell (high lift pump chamber) is pumped into the distribution system by three high 
lift pumps (two duty pumps and one standby pump). The flow rate of treated water pumped to the 
distribution system is continuously monitored.   

6.6.1.13 Standby Equipment 
A 130 kW standby diesel generator provides electricity to the water plant during power interruptions. 
The generator and standby equipment is tested regularly to ensure proper operation when required. 

PAGE 14 OF 28 



Utilities Kingston Drinking Water Quality Management System 
Document: Document No: 
Operational Plan for the Sydenham Drinking Water System  W-OP-03 

 

Version 8.0 Revised November 05, 2021 

Figure 2 – Sydenham Water Treatment Plant Process Flow Diagram 
 

 

  

PAGE 15 OF 28 



Utilities Kingston Drinking Water Quality Management System 
Document: Document No: 
Operational Plan for the Sydenham Drinking Water System W-OP-03 

 

Version 8.0 Revised November 05, 2021 

The page left blank by design 

 

 

PAGE 16 OF 28 



Utilities Kingston Drinking Water Quality Management System 
Document: Document No: 
Operational Plan for the Sydenham Drinking Water System  W-OP-03 

 

Version 8.0 Revised November 05, 2021 

6.7 Distribution System 
The Class 1 Sydenham Distribution System is comprised of approximately 6.8 km of polyvinyl chloride 
(PVC) water mains ranging in size from 150mm to 250mm. The distribution system also includes 1 
elevated storage tank, 39 main line valves, and 50 fire hydrants and their associated isolation valves. 
Once all connections to the distribution system have been completed, the drinking water system will 
supply water to 285 customer connections. 

6.7.1 The Sydenham Elevated Storage Tank 
The Sydenham Elevated Storage Tank is located at 4252 Stage Coach Road. The tank has a storage 
capacity of 1,019m3. The tank provides storage and system pressure stabilization for the distribution 
system. During normal system operation, the water level in the tank provides the primary control of 
pump operations at the Sydenham Water Treatment Plant.  

Figure 3 – Sydenham Drinking Water System Map 

 

PAGE 17 OF 28 



Utilities Kingston Drinking Water Quality Management System 
Document: Document No: 
Operational Plan for the Sydenham Drinking Water System W-OP-03 

 

Version 8.0 Revised November 05, 2021 

7. Risk Assessment 
Utilities Kingston has developed the Risk Assessment Procedure – W-G-03 to ensure that potential 
hazardous events and the resulting drinking water health hazards are identified and that appropriate 
monitoring, control, and response measures are developed to mitigate the risks associated with the 
hazards.  This is achieved through a process of identifying potential hazardous events and associated 
drinking water health hazards. Assessing the risks associated with those hazards by assigning values 
for probability, consequence and detectability. Identifying and assessing existing control and response 
measures, identifying Critical Control Points, establishing Critical Control Limits, and ensuring that 
monitoring and response processes and procedures are in place to respond to deviations from those 
limits. Potential risks and hazardous events identified for deliberation by the MECP must also be 
considered while completing a risk assessment. The results of the risk assessments are documented 
in the following section.  

8. Risk Assessment Outcomes 
The identification of hazardous events associated drinking water health hazards, and the assessment 